Ljuddämpare, Turbo, Oljesystem

  a    Marked with S/N;
  b    Stainless
  c    In a roll, Tube 125 mm (4.92 in.)
  d    With imprinting „oil“;
  e    See Service INstruction SI-914-022 current issue
  f     With additional internal bracket, from engine S/N 914 F: 4,420.437
  g    With lubrication hole for waste gate shaft

Aktiva filter

Fig.No P/N Description
912 A
912 F
912 S
912 UL
912 ULS
914 F
914 UL
Price

1

851293

TURBO BRACKET

1

1

2 029,00 kr

2-4

887129

TURBOCHARGER ASSY.

1agh

1agh

41 902,00 kr

3

940583

HEX. SCREW M8X16

4

4

21,00 kr

4

940173

STUD M8x19.5/13

4b

4b

49,00 kr

5

979406

MUFFLER ASSY.

1af

1af

12 601,00 kr

5

979404

REPLACED BY 979496

1af

1af

0,00 kr

6

250313

WASHER 8.4 STAINLESS STEEL

7

7

9,00 kr

7

242203

HEX.NUT M8 STAINLESS STEEL

10

10

11,00 kr

8

250640

SEALING RING 12X18

1

1

13,00 kr

9

956486

VALVE HOUSING

1

1

635,00 kr

10

851392

CABLE SUPPORT

1

1

781,00 kr

11

242211

HEX.NUT M6

2

2

2,00 kr

16

430225

O-RING 15.9-2.3

1

1

61,00 kr

12

See Turbo Control Unit

0,00 kr

13

640600

HEX.SCREW M6X55

2

2

57,00 kr

14

838232

TENSION SPRING STAINLESS

1

1

95,00 kr

15

960080

SILICONE TUBE 5X8

ARc

ARc

291,00 kr

17

956495

OIL SUMP ASSY.

1

1

1 808,00 kr

18

953280

SUPPORT PLATE

1

1

480,00 kr

19

641343

STUD M8X30/13

1a

1a

61,00 kr

20

940583

HEX. SCREW M8X16

1

1

21,00 kr

21

979416

EXHAUST MANIFOLD ASSY. STAINLESS

1f

1f

22

240083

ALLEN SCREW M8X25 STAINLESS

4

4

21,00 kr

23

953303

MANIFOLD BRACKET ASSY. STAINLESS

1

1

2 034,00 kr

24

240073

ALLEN SCREW M8x20 STAINLESS

1

1

11,00 kr

25

847841

SPACER 10.5/17/15

2

2

72,00 kr

25

847840

REPLACED BY 847841

2

2

0,00 kr

26

851302

EXHAUST BRACKET

1

1

2 741,00 kr

27

927410

WASHER 10.5

2

2

3,00 kr

28

945753

LOCK WASHER A10

2

2

2,00 kr

29

640572

ALLEN SCREW M10X50

2

2

25,00 kr

30

See Engine Suspension Frame

0,00 kr

32

851312

CLAMP 120

1

1

682,00 kr

33

851312

See 912 & 914 Series Exhaust System

8

8

8

8

8

8

8

682,00 kr

35

979427

EXHAUST PIPE ASSY. CYL. 1

1e

1e

36

979437

EXHAUST PIPE ASSY. CYL. 2

1e

1e

5 722,00 kr

37

979447

EXHAUST PIPE ASSY. CYL. 3

1e

1e

38

979457

EXHAUST PIPE ASSY. CYL. 4

1e

1e

5 764,00 kr

39

841113

HEX. SCREW M8X1X10

4

4

54,00 kr

40

956476

TURBO PRESSURE OIL LINE

1

1

1 689,00 kr

41

851111

CABLE CLAMP 8/M5

2

2

94,00 kr

42

942020

LOCK NUT M5

3

3

8,00 kr

43

241841

ALLEN SCREW M5X12

3

3

4,00 kr

44

239130

COMPRESSION SPRING 22.0

1

1

34,00 kr

45

232440

BALL 5.556 MM

1

1

3,00 kr

46

950141

GASKET RING A 8x13

2

2

7,00 kr

47

840730

BANJO BOLT M8X1X17

1d

1d

419,00 kr

49

851116

CABLE CLAMP 5/M5

2

2

92,00 kr

48

956470

TURBO OIL SUCTION LINE

1

1

1 310,00 kr

979455

EXHAUST PIPE ASSY. CYL. 4

3 741,00 kr